
123 Columbia Court North   Suite 201   Chaska, MN 55318     800.448.0121    952.448.5300    952.448.2613    www.acousticalsurfaces.com
TOLL FREE	 PHONE	 FAX	 WEB SITE

© 2018 ASI

Title: Sound Absorption Test Results 

Product: 1-1/4" Tuned Panel 5% Open Area Perforated Hardboard

Application: Wall & Ceiling

Testing Standard: ASTM C423 A-Mount

Why this test: This test evaluates a products efficiency of absorbing sound at multiple frequencies. 
The test simulates the product’s acoustical performance with a direct installation on a wall or ceiling.

Test Result Summary: NRC - 0.75; SAA - 0.80

NRC SAA
0.75 0.80

Frequency 
(Hz)

Absorption 
Coefficient

100 0.10
125 0.10
160 0.10
200 0.27
250 0.57
315 0.79
400 0.92
500 1.12
630 1.19
800 1.06

1000 0.83
1250 0.65
1600 0.62
2000 0.59
2500 0.51
3150 0.50
4000 0.52
5000 0.56
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Sound Absorption Coefficient vs Frequency

ASI TEST RESULT DISCLAIMER 
ASI makes every effort to ensure the accuracy and reliability of the information provided. Laboratory testing is conducted by independent testing organizations.  
ASI does not guarantee that field tests or independent tests will not vary.



1-1/4" Tuned Panel
5% Open Area Perforated Hardboard

ONE THIRD OCTAVE BAND CENTRE FREQUENCY F (HZ)

100 125 160 200 250 315 400 500 630 800 1000 1250 1600 2000 2500 3150 4000 5000

0.1 0.1 0.1

0.27

0.57

0.79

0.92

1.12

1.19

1.06

0.83

0.65
0.62

0.59

0.51 0.5 0.52
0.56

R
A

N
D

O
M

 IN
C

ID
E

N
C

E
 A

B
S

O
R

P
T

IO
N

C
O

E
F

F
IC

IE
N

T

1.4

1.2

1

0.8

0.6

0.4

0.2

0


